Group [, Puase 1

SuPPLEMENT TO DEVELOPMENT DOCUMENT FOR
EFFLUENT LIMITATIONS GUIDELINES AND
New SoURCE PERFORMANCE STANDARDS FOR THE

CORN WET MILLING SUBCATEGORY
GRAIN PROCESSING

SEGMENT OF THE
GrAIN MILLS

PoinT Source CATEGORY

AUGUST 1975

e“\‘ﬁDS]:q,:s_
Y o Y
g‘ §  U.S, ENVIRONVENTAL PROTECTION AGENCY
%, gy WasHineTon, D, C. 20460






SUPPLEMENT TO DEVELOPMENT DOCUMENT
| for |
 EFFLUENT LIMITATTONS GUIDELINES
and
NEW SOURCE PERFORVMANCE STANDARDS
for the
CORN WET MILLING SUBCATEGORY

GRATN PROCESSING SEGMENT CF THE
GRAIN MILLS POINT SOURCE CATEGORY

Russell E. Train
Administrator -

James L. Agee
Assistant Administrator
. for
Water and Hazardous Materials

(WED ST,
& (N

: '
Ty proTe
[...]
practice tends toward +the upflow pressure mode, their experience -
includes gravity downtlow, bi-flow, and radial-flow methods, many of

which are patented procvesses. In the United States the tendency is
toward the conventional downflow gravity method, although some
pressure filters are presently in use (35, 40). '

The EPA Process Desiqn Manual for Suspended Solids Removal (35)

devotes considerable attention +to granular media filtration. The
manual states that ®this process [filtration], 1long applied in
treatment of municipal and industrial water supplies, is becoming
widely used for wastewater treatment both in upgrading existing
conventional plants and in designs of new advanced treatment
facilities.® Data on numerous filter installations treating
biological or secondary effluents are given in the manual in Table
9-1, which is reproducad in this report on the following  three
pages. Note that in all of these examples, filter effluent
suspended solids never exceeded 10 mg/l, despite influent levels
which varied as high as 50 mg/i. Removals were above 60 percent and
often were 80 percent and higher. 1In developing the New Source
Performance Standard for the corn wet milling industry, deliverance-
of a biologically trested effluent to the deep bed filtration stage
at a concentration 1level of 75 wmg/l BOD and TSS is assumed,

eventhough experience with biological treatment for similar wastes
for other food processing industries indicate achievement of a BOD
and TS5 effluent 1level of 30 mgsl is generally achievable by
bioloqxcal treatment. An additional 50 to 75 percent remcval of BOD
and TSS is attribuytable to deep bed flltratlon beyond biological
treatment.

Many tests have heen conducted on both pilot plant and plant scale
levels to determine the effectiveness of the filtration process for
suspended solids and BOD removal, to further refine the process, and
to develop design criteria. Gravity downflow filtration has been
found to be a cost-effective means of reducing suspended solids in
the effluent from wastewater treatment facilities. Both conven-
tional and special desicn filter beds have been tested. Fiitration
of wastewaters has been successfully demonstrated without chemical
addition. In some instances, chemical addition has improved +the
filterability of biclogically treated wastewaters and thus has
increased BOD and suspended solids removals. .

Hsiung and Cleasby (#1) performed studies to develop =a simple and
rational method for design and operation of water treatment filters.
Optimum c¢ost for filtration was obtained by developing performance

32

’-__-—__'*




curves with the flow rate determined by consideration of eithexr fil-
trate quality or head loss. They concluded that the results of this
study may be applicable to sewage solids and that such applicability
should be investigated.

Lynam et al (42), in studies conducted at Chicago Metropolitan Sani-
tary District's Hanover plant, found rapid sand filtration of acti-
~vated sludge effluent to be a cost-effective process that
consistently produced effluent suspended solids of less than 5 mg/l.
Removals of 76.5 percent were obtained. The study reports that
chemical addition (alum followed by polymer) provided insufficient
improvement of filtrate quality over plain filtration to warrant its
inclusion in future designs. L .

Tchobanoglous (43) evaluated the performance of various filter con-
figurations including conventional and special bed designs and the
effects of chemical addition. His conclusions were: 1) filtration
efficiency without  chemical addition is a function of filter bed
grain size, 2) in most dual-media filters as presently designed the
sand underbed contributes little to overall suspended solids
removal, and 3) polyelectrolytes can be used to aid in removal of

suspended solids. At a filtration rate of 5.15 gpms/sq ft (3.5
~ literss/sec/sq m) and with polyelectrolyte addition, an average
influent suspended solids concentration of 23.5 mg/l1l was reduced to
1 to 3 mg/l. Filter operating periods (run lengths) were between 4
and 5 hours. Suspended so0lids removals ranged from 87 to 96
percent. :

Tchobanoglous and Eliassen (44) investigated filtration of activated
sludge effluent in a :pilot plant study. They . developed a
generalized rate equation based on size of filter medium, rate of
filtration, influent characteristics, and the amount of material
removed within the filter. Using 0.488 mm diameter sand, suspended
solids were reduced from 6.3 mgs/l to 2 mg/l, a 68 percent removal.
Filtration rate was 5.8 gpm/sqg ft (3.9 liters/sec/sq m) and run
length was 6.25 hours, The top 1l-inch (2.54 c¢m). of +the filter
~ removed 75 percent of the suspended solids, and no solids were
retained below a depth of 6 inches (15.2 cm).

Baumann and Huang (45) conducted a pilot plant study using effluent
from the Ames, Iowa standard rate trickling filter. Objectives were
"to determine the feasibility of using granular filtration as an
effluent polishing step and to develop a method and pilot plant test
procedure +to be used in +the design of filters £for textiary
wastewater treatment. They concluded +that use of a dual-media
filter (anthracite over sand) increases filter capacity and provides
for better utilization of the filter depth and that it is desirable
to have the anthracite as coarse as possible and the sand as fine as
possible. Best results were obtained by a bed of cocarse anthracite
overlying fine sand, which produced a better quality effluent
without significant head loss development as compared with a coarser
sand topped by the same size anthracite.

33 .




R R RRRRRRRRRRRRRRRRBEEEEEDNNN.

Culp and Hansen (46) found that up to 98 percent of the suspended
solids found in an extended aeration treatment plant effluent with
24-hour aeration of domestic sewage could be removed by filtration.
Turbidities as low as 0.3 jtu were obtained without the wuse of
coagulants. '

Culp and Culp (4T} report that filterability of sewage solids is
affected by the degree of flocculation attained in the secondary
process and <that activated sludge achieves the best floceculation
results as compared +to trickling filter and physical-chemical

. processes, Flocculation is proportional to aeration +time and
inversely proportional to F:M ratio. Aeration basin MLSS wvariations
in the normal operating ranges of 1,500 to 5,000 mgs/1 do not affect -
filterability. With domestic wastes, suspended solids removals from
70 to 98 percent can be obtained at aeration times of 6 to 10 hours,
respectively. Biological processes, in general, produce a more
fully developed floc +than chemical c¢oagulation, and the higher
removal percentages were obtained with the effluent from an extended
aeration plant. Culp and Culp present the following levels as
guides to the suspended solids concentrations that might be achieved
when filtering a typical secondary effluent without addition of
chemical coagulantss: |

- Process Effluent TSS
; High-rate trickling filter 10-20 mg/1
| Two-stage trickling filter 6-15 mg/1
Contact stabilization 6-15 mg/1
Conventional activated sludge 3-10 mg/l

Activated sludge with load factor
(F:¥) less than 0.15 1-5 mgr1l

Culp and Culp indicate that, although mixed-media filters can
tolerate higher suspended solids 1loadings than other filtration
processes,  there still is an upper limit at which economically long
runs can be maintained. The authors state that:

With activated sludge effluent suspended sclids loadings of wup to
120 mg/1, filter runs of 15-28 hxr at 5 gpm/sq ft [3.8 liters/sec/sq
m] have been maintained when operating to a terminal head ioss of 15
ft [4.6 m] of water. Suspended solids concentrations of 300 mg/l or
more will iead to uneconomically short filter runs, even when using
a mixed-media filter...Should the secondary plant involved have a
history of frequent, severe upsets resulting in secondary effluent
suspended solids concentrations of 200-500 mg/1, an intermediate
settling tank between the secondary clarifier and the filter with
provision for chemical coagulation during upset periods should be
made (47).

34




One advanced wastewater treatment plant that includes dual-media
filtration has been in operation since 1968 (48). The effluent is
of such high quality that turbidity is monitored rather than sus-
pended solids. The effluent from this plant is used to recharge the
water table in Nassau County, New York. The process as reported by
Vecchioli et al provides for the removal of suspended solids,
phosphates, dissolved organics, and MBAS (i.e., detergents or
surfactants). Treatment after activated sludge includes clarifi-
cation (where alum is added), dual-media filtration, and activated
carbon adsorption. Suspended solids removals of 99 percent are
obtained.

Most filtration rates reported in the literature vary from a low of
1l to a high of about 10 gpm/sg ft (0.7 to 6.8 liters/sec/sq m). In
optimization studies, the rate has been established at about 6 or 7
gpm/sq ft (4.1 to 4.7 literss/sec/sq m). Studies of ultra-high rate
filtration of activated sludge effluent in Cleveland (49} concluded
that no significant relationship existed between filtration rates
and effluent BOD, COD, and TSS concentrations in the range of rates
(8 to 32 gpm/sq ft or 5.4 to 21.7 1literss/sec/sqgq m) used in the
studies. The investigation also revealed that for influent
concentrations of less than 30 mgs/l, the filter effluent generally
remained in the range of 1 to 12 mgs/l with or without polymer or
coagulant and polymer addition, but for influent concentrations
above 60 mgrs1l, filtration with coagulant and polymer addition pro-
duced a higher quality effluent.

During the ultra-high rate filtration study in Cleveland (49}, an
upset condition caused by the breakdown in the sludge incineration
process forced the recycling of digested sludge through +the plant.
The filter effluent rapidly deteriorated from 2 to 10.2 mgs/l sus-
pended solids. To correct the problem, chemical addition of alum
and polymer restored the effluent quality to an acceptable 5.1 mg/l.
Filter efficiencies were 88, 54, and 93 percent before the upset,
during the upset, and after chemical addition, respectively.

In evaluating granular media filtration as'-a method for upgrading
waste treatment facilities, Middlebrooks et al {50) state: %The
simple design and operation of this process makes it applicable to
wastewater streams containing up to 200 mg/l suspended solids.
Filtration rates can range from 25 to 50 gpm per sq £t {17.0 to 39.9
liters/sec/sq m)] for coarse solids to 2 to 5 gpm per sq £t [1l.4 to
3.4 liters/sec/sq m] for colloidal suspensions. The versatility of
filter bed designs (media sizes and depths) is such that nearly any
effluent quality can be achieved." _

Tertiary filtration has been applied successfully to many types of
industrial wastes. Industries that are either employing filtration
or have successfully tested and are installing filters include:
steel manufacturing, petroleum refining, brewing, corn wet mllllnq,
wine processing, and food processing (51, 52, 53 54, 55, 56)

Multi-media flltratlon has had partlcular appllcatlon in the petro-~
leum refining industry, where at least three refineries are known to

35




successfully treat refinery wastewaters atter biological +treatment.
These applications represent some of the longest-termm use of modern
filtration facilities employed with bioclogical treatment systems for
treatment of strong industrial waste (BOD up to 800 mgs/1l and TSS wup
to 300 mgr/l) (57).

Ample supportive date is available on the long-term performance of
+hese systems. These plants in which multi-media filtration has
been applied include amoco 0il Company, Yorktown, Virginia; Marathon
0il Company, Robinson, Illinois; and Southwestern ©0il and Refinervy,
Corpus Christi, Texas. At the Amoco 0il Company, Yorktown, Virginia
plant, the filtration system follows an aerated lagoon biological
system. The plant served as an EPA demonstration project. Quar-
terly reports submitted to EPA establish the underdesign of the
aerated lagoon and substantiate poor performance of the biological
system. Upsets in performance of the biological system in turn gave
rise +to operational 3Jifficulties with the subsequent filter,
resulting in shorter filter runs and performance reduction. Even
under these limitations, the filter has been effective in reducing
influent TSS of 25 mg/l to 10 mg/l in the final effluent on a sus-
tained basis, a pollutant reduction of 60 percent.

The successful application of filtration is also quite well docu-
mented at the Marathon 0il Company, Robinson, Illinois plant. The
filter handles effluent from an activated sludge biological treat-
ment system and is designed for a maximum influent TSS of 40 mgr/l.
In recent months (after installation of the filter) effluent from
the biological system has averaged 49 mg/1 TSS, and the filter has
been successful in reducing the waste load to a TSS of 1l1l.2 mgrs1
over the last 1l8-month period - a total TSS reduction through the
filter of approximately 77 percent. It is important to note that
this filter performance resulted with an average overload in rela-
tion to filter design 1loading of 25 percent. Also, prior +to
installation of the filter, average effluent TSS from the biological
system was 19 mg/l as compared to 49 mgs1l after the filter
installation - seemingly indicating less emphasis on proper opera-
tion and maintenance of the biological system after installation of
the filter and increased reliance on the filter for production of a
high-quality effluent, Similar results were attained at the
Southwestern 0il and Refining Company, Corpus Christi, Texas, as
shown by 4 months of data (22).

A fourth refinery, <Clark ©¢il at Hartford, Iilinois, has recently
installed treatment facilities that include an activated sludge
system followed by dual-media filters. The plant was started up in
early 1975 and presently meets the Illinois EPA effluent require-
ments of 20 mg/1l BOD and 25 mg/l TSS, without the dual-media
- filters. The filters have yet to be put on-line, but will be
shortly in anticipation of more stringent effluent requirements.

Average BOD levels in the biological affluent were 14.1 mg/l in
April 1975 and 7.7 mg/1l in May 1975 (58).

36




4ﬁ------------------.....-.I-...ﬂ

Ancther example of successful application of biological treatment
and multi-media filtration to high strength organic wastes can be
found at Welch Foods' Brocton, New York grape processing plant. The
- treatment system consists of activated sludge followed by
filtration. The seasonal average BOD concentration in the raw waste
is 4096 mg/l. A summary of the filter performance is presented
below: : o '

Activated Sludge Multi-media Filtration
Effluent : . Effluent
BOD_ (mg/1) TSS_(mg/1l) BOD_(mg/1) _Tss_ (ma/l}
Season Average 20.6 28.1 8.1 S 8.4
Maximam 30-Day 34.0 78.1 13.0 9.2
Maximum Day ' ' 114.0 216.0 32.0 . 20.0

The data indicate the following filter performance levels:

Percentage ' 'Percentége

BOD_Removal ' TSS_Removal
Seasonal Average 61 : _ o | 70
Maximum 30-Day : 61 g8
Maximum Day : 72 | 91

The data also indicate that BOD and TSS 1levels in the filtered -
effiuent were 13.0 mg/l and 9.2 mgs/l, respectively, for the maximum
month (30 consecutive days). Maximum day BOD was 2.5 times the
maximum month value, and maximum day TSS was 2.2 times the maximum
month value. On a seasonal average basis, BOD reduction was 99.5
percent through the activated sludge system and 99.8 percent through
the activated sludge and filter combined (22,59).

The table on +the following page was taken from the Development
Document for the Renderer Segment of the Meat Products and Rendering
Processing Point Source Category (60). It is a summary of
filtration 7results for a variety of biologically treated effluents.
The Development Document concluded that "the rapld sand filter has
also been receiving more extensive application in municipal sewage